Gf DETAIL H
s

CALET:8

©

DETAIL G
SCALE1:8

SHEETSIZE =~ SCALE

o & Jou

DIMENSIONS ARE IN INCHES REV °

GENERAL NOTES RSB, 5 54 K Industries, Inc.
CONFIDENTIAL DRAWING. DRAWN BY 2/17/2017 DESC: 8" HANDICAP TABLE WITH RP TOP AND SEATS
INFORMATION IS NOT TO BE COPIED OR
DISCLOSED TO OTHERS WITHOUT APPROVED MATL:

PATH TO PART OR ASSM - 8J2GRRPUWC

CONSENT OF KAY INDUSTRIES.
SPECIFICATIONS SUBJECT TO CHANGE
WITHOUT NOTICE.

LASTSAVED davet

2/23/2017 PART NO: 8J2GRRPUWC

S\CADDRWGS\Solidworks\Tables\J2\New Handicap Table 0&z8i#yuration - Default

2/23/2017 12:05:57 PM

CARE & MAINTENANCE FOR KAY PARK T PART NUMBER DESCRIPTION | QTY.
Tables periodically (at least once a year) check to make sure :
all ,bolts and nuts are in place and tight. Replacement parts /2" 1 1/2"
may be purchased by calling Kay Park-Rec Corp. 1 |IPTC-6 CHANNEL 1
at 1-800-553-2476. i COATED CENTER
| CLEAT
2 |8IPTRP5-7 8 EORL” 3
|
| 4//< : > 8 FOOT RP
q 4 [Regular LW 0.375 LOCK%’..*SHER 25
HEX LOCKNUT
/@ : / 5 |HNUT 0.3750-16-D-N 37816 25
| ¢ |HBOLT0.3750-16x1x1- 3/8-16x 1"HEX |
DETAIL J EHSN BOLT 0.375 CAHREIQA[\)GBEO BL(TDLT
< > SCALE1:8 7 16x2.25¢1-N 3/8-16x2 1/4" | 22
rd : o pausa e |
| 15/16"OD J2
/ ! 9 |8WC-5 WC TABLE 2
I I CROSS BRACE
| N
/ 4 Q)\ | 10 |8IPTRP-SAT WELDEDBRACE|
|
/ o ' /@ 11 |8IRP-48 13Q, TIBE- 120 g
12 [FLATW-3/8 FLAT g%*..SHER 3
o ~ 13 |RHSNBOLT 0.375- RHSN CARRIAGE|
@/ 16x3x1-N BOLT 3/8"-16 x 3"

SHEET 2 OF 3




LEAVE ALL BOLTS LOOSE UNTIL ALL ARE IN PLACE.

|.) Place the top planks upside down on something that will not
mark the surface of table . (Card Board or 2"x 4" Boards) as
an example.

2. Place 3ea SYP TREATED 2"x 10"x 10" PLANKS on this surface
on the ground first as shown.

LEAVE ALL BOLTS LOOSE UNTIL ALL ARE IN PLACE.

3. Place one of the |2 LEG SUB ASSEMBLY on the predrilled holes. The top angle
holes & leg spacer hole (for Table Brace) should face the center of the table, use
the Hardware as shown in the B.0.M.

4. Place second of the 2 LEG SUB ASSEMBLY on the predrilled holes. The
top angle holes & leg spacer hole (for Table Brace) should face the
center of the table.

5. Place 2ea of the CENTER CLEAT on the predrilled holes. The top

channel holes & leg spacer hole (for Table Brace) should face the
center of the table.

LEAVE ALL BOLTS LOOSE UNTIL ALL ARE IN PLACE.

6. Place the tube braces as shown.

1. Flip table at positon as shown and place 2ea seat planks on the
Seat cleats of the Table legs

DETAIL K
SCALE1:7

DETAIL L
SCALE1:10

GENERAL NOTES

PATH TO PART OR ASSM - 8J2GRRPUWC

ITEM

AN

DIMENSIONS ARE IN INCHES
TOLERANCES: LINEAR:* 1/16
ANGULAR: *1°

CONFIDENTIAL DRAWING.

INFORMATION IS NOT TO BE COPIED OR
DISCLOSED TO OTHERS WITHOUT

CONSENT OF KAY INDUSTRIES.

SPECIFICATIONS SUBJECT TO CHANGE LAST SAVED davet

WITHOUT NOTICE.

2/17/2017 DESC:
MATL:

8' HANDICAP TABLE WITH RP TOP AND SEATS

2/23/2017 PART NO: 8J2GRRPUWC
2/23/2017 12:05:57 PM SHEET 3 OF 3

S\CADDRWGS\Solidworks\Tables\J2\New Handicap Table 0&z8i#yuration - Default

TEN PART NUMBER DESCRIPTION QTY.
1/2' 1 1/2" CHANNEL
1 |IPTC-6 COATED CENTER CLEAT | !
2 |8IPTRP5-7 8 FOOT RP PLANK 3
3 [8IPTRP4-7 8 FOOT RP PLANK 2
4 |Regular LW 0.375 LOCK WASHER 3/8" | 25
5 |HNUT 0.3750-16-D-N HEX LOCKNUT 3/8-16 | 25
6 |HBOLT 0.3750-16x1x1-N 3/8-16x 1" HEXHEAD | 5
BOLT
RHSNBOLT 0.375-16x2.25x1-N| CARRIAGE BOLT/8716x | 99
8 |J2USAl 12 LEG SUB ASSEMBLY | 2
15/16" OD J2 WC TABLE
7 |BIWC-5 CROSS BRACE 2
10 |8IPTRP-SAI WELDED BRACE ASSY RP | 2
11 |8IRP-48 1"SQ. TUBE .12" WALL | 3
12 |[FLATW-3/8 FLAT WASHER 3/8" 3
RHSN CARRIAGE BOLT
13 |RHSNBOLT 0.375-16x3x1-N SARAGE ]
/4
|| :
& @
|
I
/
/
4Pc
v
DETAIL M
SCALE1:9
SCALE REV °
1:24 K Industries, Inc.




	Sheet2
	Drawing View24
	Detail View G (1 : 8)
	Detail View H (1 : 8)
	Detail View J (1 : 8)

	Sheet3
	Drawing View28
	Drawing View29
	Detail View K (1 : 7)
	Detail View L (1 : 10)
	Detail View M (1 : 9)


